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Appendix B. AC Conducted Emission Test Results

Temperature : 23~26C
Relative Humidity : |45~55%

Test Engineer : [Calvin Wang
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EUT Information

Report NO : 411111
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(MHz) (dBuv) (dBuV) (dBuV) (dB) (dB)
0.161250 35.00 55.40 20.40 | L1 OFF 19.8
0.161250 47.38 65.40 18.02 | L1 OFF 19.8
0.192750 32.65 53.92 21.27 | L1 OFF 19.8
0.192750 43.19 63.92 20.73 | L1 OFF 19.8
0.269250 31.99 51.14 19.15 | L1 OFF 19.8
0.269250 38.95 61.14 22.19 | L1 OFF 19.8
0.377250 27.67 48.34 20.67 | L1 OFF 19.8
0.377250 34.11 58.34 2423 | L1 OFF 19.8
2.073750 24.21 46.00 21.79 | L1 OFF 19.9
2.073750 26.43 56.00 29.57 | L1 OFF 19.9
7.345500 25.66 50.00 24.34 | L1 OFF 20.0
7.345500 27.05 60.00 3295 | L1 OFF 20.0




EUT Information

Report NO : 411111
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Neutral
Full Spectrum
1007
90T
80T
70T
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~ 40t
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301 4 4 o
20T
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150k 30040®m00 8001 M 2M 3M 4M5M6 8 10M 20M 30M
Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuV) (dBuv) (dBuV) (dB) (dB)
0.165750 36.31 55.17 18.86 | N OFF 19.8
0.165750 47.69 65.17 17.48 | N OFF 19.8
0.190500 31.97 54.02 22.05 | N OFF 19.8
0.190500 43.34 64.02 20.68 | N OFF 19.8
0.262500 30.23 51.35 21.12 | N OFF 19.8
0.262500 36.64 61.35 2471 | N OFF 19.8
0.399750 25.52 47.86 22.34 | N OFF 19.8
0.399750 31.65 57.86 26.21 | N OFF 19.8
3.241500 25.66 46.00 20.34 | N OFF 19.9
3.241500 29.73 56.00 26.27 | N OFF 19.9
8.934000 26.24 50.00 23.76 | N OFF 20.1
8.934000 27.95 60.00 32.05 | N OFF 20.1




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR411111C

Appendix C. Radiated Spurious Emission

Temperature : 19.5~23.5°C
Test Engineer : John Chuang, David Dai, and Howard Huang
Relative Humidity : 64.9~70.7%
MIMO<AnNt. 6+7>
2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)
WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2385.18 49.88 -24.12 74 40.17 27.24 18.71 | 36.24 | 324 | 360 P H
2388.33 41.93 -12.07 54 32.2 27.25 18.72 | 36.24 | 324 | 360 A H
* 2412 109.43 - - 99.57 27.35 18.76 | 36.25 | 324 | 360 P H
* 2412 106.27 - - 96.41 27.35 18.76 | 36.25 | 324 | 360 A H
802.11b
H
CHO1
2389.38 53.12 -20.88 74 43.38 27.26 18.72 | 36.24 | 198 280 P \Y,
2412MHz
2387.49 44.7 -9.3 54 34.97 27.25 18.72 | 36.24 | 198 280 A \%
* 2412 112.16 - - 102.3 27.35 18.76 | 36.25 | 198 280 P \%
* 2412 109.13 - - 99.27 27.35 18.76 | 36.25 | 198 280 A \Y,
\%
2319.12 49.18 -24.82 74 39.71 27.1 18.59 | 36.22 | 100 137 P H
2385.52 38.45 -15.55 54 28.74 27.24 18.71 | 36.24 | 100 137 A H
* 2437 103.51 - - 93.51 27.45 18.81 | 36.26 | 100 137 P H
* 2437 100.53 - - 90.53 27.45 18.81 | 36.26 | 100 137 A H
2488.4 50.31 -23.69 74 40.04 27.65 18.9 36.28 | 100 137 P H
802.11b
2484.32 39.28 -14.72 54 29.01 27.64 18.9 36.27 | 100 137 A H
CH 06
2348.4 50.3 -23.7 74 40.79 271 18.64 | 36.23 | 400 268 P \%
2437MHz
2388.4 38.59 -15.41 54 28.86 27.25 18.72 | 36.24 | 400 268 A \Y,
* 2437 107.14 - - 97.14 27.45 18.81 | 36.26 | 400 268 P \%
* 2437 103.95 - - 93.95 27.45 18.81 | 36.26 | 400 268 A \%
2484.72 50.22 -23.78 74 39.95 27.64 18.9 36.27 | 400 268 P \Y,
2483.6 39.92 -14.08 54 29.67 27.63 18.89 | 36.27 | 400 268 A \%
TEL: 886-3-327-0868 Page Number : C1 of C26
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* 2462 111.6 - - 101.47 27.55 18.85 | 36.27 | 140 0 P H
* 2462 108.51 - - 98.38 27.55 18.85 | 36.27 | 140 0 A H
2486.84 54.1 -19.9 74 43.83 27.65 18.9 36.28 | 140 0 P H
2486.8 46.75 -7.25 54 36.48 27.65 18.9 36.28 | 140 0 A H
H
802.11b
H
CH 11
* 2462 108.78 - - 98.65 27.55 18.85 | 36.27 | 399 270 P \%
2462MHz
* 2462 105.59 - - 95.46 27.55 18.85 | 36.27 | 399 270 A \%
2486.6 54.05 -19.95 74 43.78 27.65 18.9 36.28 | 399 270 P \Y,
2486.72 45.77 -8.23 54 355 27.65 18.9 36.28 | 399 270 A \%
\Y,
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C2 of C26
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Report No. : FR411111C

2.4GHz 2400~2483.5MHz

WIFI 802.11b (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) |(dBuV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
4824 48.01 -25.99 74 40.17 324 1296 | 37.52 100 118 P H
4824 42.17 -11.83 54 34.33 32.4 12.96 | 37.52 100 118 A H
H
H
H
H
H
H
H
H
H
802.11b
H
CHO1
4824 46.74 -27.26 74 38.9 324 12.96 | 37.52 201 29 P \Y,
2412MHz
4824 37.43 -16.57 54 29.59 32.4 1296 | 37.52 201 29 A \%
\Y,
\Y,
\%
\Y,
\%
\Y,
\%
\%
\%
\%
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WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) |(dBuV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
4874 47.37 -26.63 74 39.2 325 13.23 | 37.56 100 253 P H
4874 36.32 |-17.68 54 28.15 325 13.23 | 3756 | 100 | 253 | A | H
7311 53.37 -20.63 74 39.28 36.9 15.8 38.61 100 78 P H
7311 47.98 -6.02 54 33.89 36.9 15.8 38.61 100 78 A H
H
H
H
H
H
H
H
802.11b
H
CH 06
4874 48.29 -25.71 74 40.12 325 13.23 | 37.56 200 125 P \Y
2437TMHz
4874 38.23 |-15.77 54 30.06 325 13.23 | 3756 | 200 | 125 | A | V
7311 54.25 -19.75 74 40.16 36.9 15.8 38.61 100 343 P \Y,
7311 48.11 -5.89 54 34.02 36.9 15.8 3861 | 100 | 343 | A | V
\%
\Y,
\%
\Y,
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C4 of C26

FAX: 886-3-327-0855




samonias. FCC RADIO TEST REPORT Report No. : FR411111C

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4924 44.5 -29.5 74 36.2 32.74 13.16 37.6 - - P H
7386 55.57 -18.43 74 4151 36.68 16.05 | 38.67 | 251 | 315 P
7386 49.59 -4.41 54 35.53 36.68 16.05 | 38.67 | 251 315 A
802.11b
CH 11
4924 44.17 -29.83 74 35.87 32.74 13.16 37.6 - - P
2462MHz
7386 55.72 -18.28 74 41.66 36.68 16.05 | 38.67 | 100 | 347
7386 50.73 -3.27 54 36.67 36.68 16.05 | 38.67 | 100 | 347 A

K I KKK IKKKKlKklKkKkk|jzjxjxjx|jx|xT|xT |, T|T | T |

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL: 886-3-327-0868 Page Number : C5 of C26
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2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2386.965 60.54 -13.46 74 50.81 27.25 18.72 | 36.24 | 287 51 P H
2390 49.28 -4.72 54 39.54 27.26 18.72 | 36.24 | 287 51 A H
* 2412 113.17 - - 103.31 27.35 18.76 | 36.25 | 287 51 P H
* 2412 106.3 - - 96.44 27.35 18.76 | 36.25 | 287 51 A H
H
802.11g
H
CHoO1
2386.755 61.83 -12.17 74 52.11 27.25 18.71 | 36.24 | 123 | 304 P \Y,
2412MHz
2390 51.71 -2.29 54 41.97 27.26 18.72 | 36.24 | 123 | 304 A |V
* 2412 110.51 - - 100.65 27.35 18.76 | 36.25 | 123 | 304 P \Y,
* 2412 103.25 - - 93.39 27.35 18.76 | 36.25 | 123 | 304 A |V
\Y
\Y,
2372.08 49.71 -24.29 74 40.07 27.19 18.69 | 36.24 | 127 | 338 P H
2390 40.43 -13.57 54 30.69 27.26 18.72 | 36.24 | 127 | 338 A H
* 2437 117.91 - - 107.91 27.45 18.81 | 36.26 | 127 | 338 P H
* 2437 110.2 - - 100.2 27.45 18.81 | 36.26 | 127 | 338 A H
2484.8 56.78 -17.22 74 46.51 27.64 18.9 36.27 | 127 | 338 P H
802.11g
2483.68 45.53 -8.47 54 35.28 27.63 18.89 | 36.27 | 127 | 338 A H
CH 06
2389.84 50.46 -23.54 74 40.72 27.26 18.72 | 36.24 | 100 104 P \Y,
2437MHz
2390 39.91 -14.09 54 30.17 27.26 18.72 | 36.24 | 100 104 A |V
* 2437 115.55 - - 105.55 27.45 18.81 36.26 100 104 P \%
* 2437 108.06 - - 98.06 27.45 18.81 | 36.26 | 100 104 A |V
2483.92 55.76 -18.24 74 45.49 27.64 18.9 36.27 | 100 104 P \Y
2484.24 44.24 -9.76 54 33.97 27.64 18.9 36.27 | 100 104 A |V
TEL: 886-3-327-0868 Page Number : C6 of C26
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* 2462 113.19 - - 103.06 27.55 18.85 | 36.27 | 298 35 P H
* 2462 106.04 - - 95.91 27.55 18.85 | 36.27 | 298 35 A H
2484.36 64.03 -9.97 74 53.76 27.64 18.9 36.27 | 298 35 P H
2483.52 51.54 -2.46 54 41.29 27.63 18.89 | 36.27 | 298 35 A H
H
802.11g
H
CH 11
* 2462 111.84 - - 101.71 27.55 18.85 | 36.27 | 152 96 P \%
2462MHz
* 2462 104.35 - - 94.22 27.55 18.85 | 36.27 | 152 96 A \%
2483.84 67.12 -6.88 74 56.85 27.64 18.9 36.27 | 152 96 P \Y,
2483.52 52.89 -1.11 54 42.64 27.63 18.89 | 36.27 | 152 96 A \%
\Y,
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
4824 43.18 -30.82 74 35.34 324 12.96 37.52 - - P H
H
H
H
H
H
H
H
H
H
H
802.11g
H
CHO1
4824 42.66 -31.34 74 34.82 324 12.96 37.52 - - P \%
2412MHz
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%
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WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) |(dBuV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
4874 44.41 -29.59 74 36.41 325 13.06 | 37.56 - - P H
7311 61.12 |-12.88 74 46.88 36.9 1595 | 38.61 | 220 | 315 P | H
7311 49.26 -4.74 54 35.02 36.9 1595 | 38.61 220 315 A H
12185 55.53 -18.47 74 38.92 39.11 20.61 | 43.11 399 279 P H
12185 43.95 -10.05 54 27.34 39.11 20.61 | 43.11 399 279 A H
H
H
H
H
H
H
802.11g
H
CH 06
4874 43.5 -30.5 74 35.5 325 13.06 | 37.56 - - P |V
2437TMHz
7311 63.61 |-10.39 74 49.37 36.9 1595 | 38.61 | 100 | 345 P |V
7311 50.36 -3.64 54 36.12 36.9 1595 | 3861 | 100 | 345 | A | V
12185 57.53 -16.47 74 40.92 39.11 20.61 | 43.11 194 39 P \Y,
12185 45.33 -8.67 54 28.72 39.11 20.61 | 43.11 194 39 A \%
\Y,
\%
\Y,
\%
\%
\%
\%
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WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4924 44.73 -29.27 74 36.43 32.74 13.16 37.6 - - P H
7386 61.81 -12.19 74 47.75 36.68 16.05 | 38.67 | 249 | 317 P
7386 48.43 -5.57 54 34.37 36.68 16.05 | 38.67 | 249 317 A
802.11g
CH 11
4924 44.18 -29.82 74 35.88 32.74 13.16 37.6 - - P
2462MHz
7386 62.06 -11.94 74 48 36.68 16.05 | 38.67 | 100 | 345
7386 49.39 -4.61 54 35.33 36.68 16.05 | 38.67 | 100 | 345 A

K I KKK IKKKKlKklKkKkk|jzjxjxjx|jx|xT|xT |, T|T | T |

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
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2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HN)
2389.38 63.36 -10.64 74 53.62 27.26 18.72 | 36.24 290 48 P H
2390 51.28 -2.72 54 41.54 27.26 18.72 36.24 290 48 A H
* 2412 114.65 - - 104.79 27.35 18.76 36.25 290 48 P H
* 2412 105.26 - - 95.4 27.35 18.76 | 36.25 290 48 A H
802.11ax H
HE20 Full H
CHO1 2389.905 65.06 -8.94 74 55.32 27.26 18.72 36.24 122 301 P \%
2412MHz 2390 52.09 | -1.91 54 4235 | 2726 | 1872 | 36.24 | 122 | 301 | A | V
* 2412 111.74 - - 101.88 27.35 18.76 36.25 122 301 P \%
* 2412 103.04 - - 93.18 27.35 18.76 36.25 122 301 A \%
\%
\%
2390 50.14 -23.86 74 40.4 27.26 18.72 36.24 120 337 P H
2390 40.22 -13.78 54 30.48 27.26 18.72 36.24 120 337 A H
* 2437 117.62 - - 107.62 27.45 18.81 36.26 120 337 P H
* 2437 108.37 - - 98.37 27.45 18.81 36.26 120 337 A H
802.11ax 2484.88 57.76 -16.24 74 47.49 27.64 18.9 36.27 120 337 P H
HEZ20 Full 2483.6 44.56 -9.44 54 34.31 27.63 18.89 36.27 120 337 A H
CH 06 2385.52 50.08 -23.92 74 40.37 27.24 18.71 36.24 100 85 P \%
2437MHz 2390 39.9 -14.1 54 30.16 | 27.26 | 18.72 | 36.24 | 100 | 85 AV
* 2437 114.79 - - 104.79 27.45 18.81 36.26 100 85 P \%
* 2437 105.89 - - 95.89 27.45 18.81 | 36.26 100 85 A \%
2483.92 55.57 -18.43 74 45.3 27.64 18.9 36.27 100 85 P \%
2483.84 43.28 -10.72 54 33.01 27.64 18.9 36.27 100 85 A \%
TEL: 886-3-327-0868 Page Number : C11 of C26
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WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
* 2462 111.29 37.29 74 101.16 27.55 18.85 36.27 300 338 P H
* 2462 103.02 | 49.02 54 92.89 27.55 18.85 | 36.27 | 300 | 338 A H
2483.64 59.99 -14.01 74 49.74 27.63 18.89 36.27 300 338 P H
2483.52 49.68 -4.32 54 39.43 27.63 18.89 36.27 300 338 A H
802.11ax H
HE20 Full H
CH11 * 2462 110.26 | 36.26 74 100.13 27.55 18.85 | 36.27 | 247 | 274 P Y
2462MHz |« 2462 102.39 | 48.39 54 9226 | 2755 | 18.85 | 36.27 | 247 | 274 | A | V
2483.52 58.85 -15.15 74 48.6 27.63 18.89 36.27 247 274 P \%
2483.52 48.66 -5.34 54 38.41 27.63 18.89 | 36.27 | 247 | 274 AV
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) |(dBuV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
4824 44.24 -29.76 74 36.4 324 1296 | 37.52 - - P H
H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CHO1 4824 44.14 -29.86 74 36.3 324 12.96 | 37.52 - - P \Y,
2412MHz \VJ
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%
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WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.

(MHz) [(dBuV/m)| (dB) |(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)

4874 46.04 -27.96 74 38.04 325 13.06 37.56 - - P H

7311 62.54 -11.46 74 48.3 36.9 15.95 38.61 210 316 P H

7311 47.76 -6.24 54 33.52 36.9 15.95 38.61 210 316 A H

12185 53.99 -20.01 74 37.38 39.11 20.61 43.11 399 268 P H

12185 42.85 -11.15 54 26.24 39.11 20.61 43.11 399 268 A H

H

H

H

H

H

802.11ax H
HE20 Full H
CH 06 4874 44.46 -29.54 74 36.46 325 13.06 37.56 - - P \%
2437MHz 7311 63.16 | -10.84 74 48.92 36.9 15.95 | 3861 | 100 | 345 | P | V
7311 48.27 -5.73 54 34.03 36.9 15.95 | 38.61 | 100 | 345 A |V

12185 57.43 -16.57 74 40.82 39.11 20.61 43.11 197 35 P \%

12185 44.23 -9.77 54 27.62 39.11 20.61 43.11 197 35 A \%

\%

\%

\%

\%

\%

\%

\%
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WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) |[(dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
4924 43.9 -30.1 74 35.6 32.74 13.16 37.6 - - P H
7386 54.16 -19.84 74 40.1 36.68 16.05 | 38.67 230 329 P
7386 40.37 -13.63 54 26.31 36.68 16.05 38.67 230 329 A
802.11ax
HE20 Full
CH11 4924 44.15 -29.85 74 35.85 32.74 13.16 37.6 - - P
2462MHz 7386 55.09 |-18.91 74 41,03 | 36.68 | 16.05 | 38.67 | 100 | 342
7386 41.4 -12.6 54 27.34 36.68 16.05 | 38.67 100 342 A

K I KKK IKKKKlKklKkKkk|jzjxjxjx|jx|xT|xT |, T|T | T |

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
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2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HV)
2385.6 72.03 -1.97 74 62.32 27.24 18.71 | 36.24 100 351 P H
2389.485 50.23 -3.77 54 40.49 27.26 18.72 36.24 100 351 A H
* 2412 114.89 - - 105.03 27.35 18.76 | 36.25 100 351 P H
802.11ax | * 2412 105.81 - - 9595 | 27.35 | 1876 | 3625 | 100 | 351 | A | H
HE20 H
Partial H
106/53 2390 72.68 -1.32 74 62.94 27.26 18.72 36.24 196 250 P \%
CHO1 2385.075 50.13 | -3.87 54 4042 | 2724 | 1871 | 36.24 | 196 | 250 | A | V
2412MHz | « 2412 113.56 - - 103.7 | 27.35 | 1876 | 3625 | 196 | 250 | P | V
* 2412 104.75 - - 94.89 27.35 18.76 36.25 196 250 A \%
\%
\%
* 2462 114.67 - - 104.54 27.55 18.85 36.27 136 349 P H
* 2462 105.29 - - 95.16 27.55 18.85 | 36.27 136 349 A H
2483.56 72.65 -1.35 74 62.4 27.63 18.89 36.27 136 349 P H
802.11ax 2483.64 49.55 -4.45 54 39.3 27.63 18.89 36.27 136 349 A H
HE20 H
Partial H
106/53 * 2462 112.23 - - 102.1 27.55 18.85 36.27 357 264 P \%
CHI11 * 2462 103.4 - - 9327 | 2755 | 1885 | 36.27 | 357 | 264 | A | V
2462MHz 2484.64 68.19 | -5.81 74 57.92 | 2764 | 189 | 3627 | 357 | 264 | P | V
2484.36 47.01 -6.99 54 36.74 27.64 18.9 36.27 357 264 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR411111C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HN)
2389.2 62.47 -11.53 74 52.73 27.26 18.72 | 36.24 319 45 P H
2388.24 50.76 -3.24 54 41.03 27.25 18.72 36.24 319 45 A H
* 2422 107.56 - - 97.64 27.39 18.78 | 36.25 319 45 P H
* 2422 98.98 - - 89.06 27.39 18.78 | 36.25 319 45 A H
802.11ax 2483.68 50.5 -23.5 74 40.25 27.63 18.89 36.27 319 45 P H
HE40 Full 2483.6 40.6 -134 54 30.35 27.63 18.89 | 36.27 319 45 A H
CHO03 2388.72 63.55 -10.45 74 53.82 27.25 18.72 36.24 112 302 P \%
2422MHz 2389.52 51.93 | -2.07 54 4219 | 2726 | 1872 | 3624 | 112 | 302 | A | V
* 2422 104.04 - - 94.12 27.39 18.78 36.25 112 302 P \%
* 2422 95.83 - - 85.91 27.39 18.78 36.25 112 302 A \%
2494.4 49.62 -24.38 74 39.31 27.68 18.91 | 36.28 112 302 P \%
2483.92 39.61 -14.39 54 29.34 27.64 18.9 36.27 112 302 A \%
2380.88 63.33 -10.67 74 53.65 27.22 18.7 36.24 333 47 P H
2389.68 50.79 -3.21 54 41.05 27.26 18.72 36.24 333 47 A H
* 2436 114.74 - - 104.75 27.44 18.81 36.26 333 47 P H
* 2438 104.98 - - 94.98 27.45 18.81 36.26 333 47 A H
802.11ax 2485.2 63.85 -10.15 74 53.58 27.64 18.9 36.27 333 47 P H
HE40 Full 2483.52 51.87 -2.13 54 41.62 27.63 18.89 36.27 333 47 A H
CH 06 2383.12 60.38 -13.62 74 50.68 27.23 18.71 36.24 128 102 P \%
2437MHz 2388.24 48.54 | -5.46 54 3881 | 2725 | 1872 | 3624 | 128 | 102 | A | V
* 2437 112.07 - - 102.07 27.45 18.81 36.26 128 102 P \%
* 2437 103.33 - - 93.33 27.45 18.81 36.26 128 102 A \%
2483.68 62.42 -11.58 74 52.17 27.63 18.89 36.27 128 102 P \%
2483.52 49.22 -4.78 54 38.97 27.63 18.89 36.27 128 102 A \%
TEL: 886-3-327-0868 Page Number : C17 of C26
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Report No. : FR411111C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
2366.64 50.42 -23.58 74 40.8 27.17 18.68 36.23 114 331 P H
2389.36 38.89 -15.11 54 29.15 27.26 18.72 | 36.24 | 114 | 331 A H
* 2452 107.71 - - 97.62 27.51 18.84 36.26 114 331 P H
* 2452 97.43 - - 87.34 27.51 18.84 36.26 114 331 A H
802.11ax 2483.76 63.73 -10.27 74 53.47 27.64 18.89 | 36.27 | 114 | 331 P H
HE40 Full 2483.52 52.83 -1.17 54 42.58 27.63 18.89 36.27 114 331 A H
CH 09 2385.04 49.25 -24.75 74 39.54 27.24 18.71 36.24 100 87 P \%
2452MHz 2384.24 38.88 -15.12 54 29.17 27.24 18.71 36.24 100 87 A \%
* 2452 102.71 - - 92.62 27.51 18.84 | 36.26 | 100 87 P Y,
* 2452 93.93 - - 83.84 27.51 18.84 | 36.26 | 100 87 AV
2483.84 62.62 -11.38 74 52.35 27.64 18.9 36.27 100 87 P \%
2483.52 52.58 -1.42 54 42.33 27.63 18.89 | 36.27 | 100 87 AV
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C18 of C26
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FCC RADIO TEST REPORT

Report No. : FR411111C

2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) [(dBuV/m)| (dB) |(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4844 43.67 -30.33 74 35.8 324 13 37.53 - - P H
7266 49.37 -24.63 74 35 37.04 15.9 38.57 205 311 P H
7266 39.2 -14.8 54 24.83 37.04 15.9 38.57 205 311 A H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CHO03 4844 44.16 -29.84 74 36.29 32.4 13 37.53 - - P \%
2422MHz 7266 49.5 -24.5 74 35.13 | 37.04 159 | 3857 | 218 | 353 \Y
7266 39.48 -14.52 54 25.11 37.04 15.9 38.57 218 353 A \%
\%
\%
\%
\%
\%
\%
\%
\%
\%
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FCC RADIO TEST REPORT

Report No. : FR411111C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) [(dBuV/m)| (dB) |(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4874 44.07 -29.93 74 36.07 325 13.06 37.56 - - P H
7311 55 -19 74 40.76 36.9 15.95 38.61 217 319 P H
7311 43.18 -10.82 54 28.94 36.9 15.95 38.61 217 319 A H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 06 4874 43.45 | -30.55 74 35.45 325 13.06 | 37.56 - - P |V
2437MHz 7311 55.13 | -18.87 74 40.89 36.9 15.95 | 38.61 | 100 | 339 v
7311 44.06 -9.94 54 29.82 36.9 15.95 | 38.61 | 100 | 339 A |V
\%
\%
\%
\%
\%
\%
\%
\%
\%
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FCC RADIO TEST REPORT

Report No. : FR411111C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
4904 44.22 -29.78 74 36.07 32.62 13.12 37.59 - - P H
7356 47.93 -26.07 74 33.7 36.86 16.01 | 38.64 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 09 4904 43.36 -30.64 74 35.21 32.62 13.12 37.59 - - P \%
2452MHz 7356 47.64 | -26.36 74 3341 | 36.86 | 16.01 | 38.64 - - P |V
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR411111C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE40 Partial 242 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

(MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(HV)
2384.24 70.95 | -3.05 74 61.24 | 2724 | 1871 | 3624 | 321 | 49 P | H
2388.08 52.76 | -1.24 54 43.03 | 2725 | 18.72 | 36.24 | 321 | 49 A | H
* 2422 109.61 - - 99.69 | 27.39 | 18.78 | 36.25 | 321 | 49 P | H
802.11ax | * 2422 100.71 - - 90.79 | 27.39 | 18.78 | 36.25 | 321 | 49 A | H
HE40 2484.16 55 -19 74 4473 | 27.64 189 | 36.27 | 321 | 49 P | H
Partial 2484.16 40.44 | -13.56 54 30.17 | 27.64 189 | 36.27 | 321 | 49 A | H
242/61 2384.24 70.58 | -3.42 74 60.87 | 27.24 | 1871 | 3624 | 140 | 296 | P | V
CHO03 2387.92 52.23 -1.77 54 42.5 27.25 | 18.72 | 3624 | 140 | 296 | A |V
2422MHz | « 2422 107.27 - - 97.35 | 27.39 | 1878 | 36.25 | 140 | 296 | P | V
* 2422 97.91 . - 87.99 | 2739 | 1878 | 3625 | 140 | 296 | A | V
2484.16 51.45 |-22.55 74 41.18 | 27.64 189 | 36.27 | 140 | 296 | P | V
2484.07 39.71 |-14.29 54 29.44 | 27.64 189 | 36.27 | 140 | 296 | A | V
2348.88 49.48 | -24.52 74 39.97 27.1 18.64 | 36.23 | 300 | 39 P | H
2390 39.24 |-14.76 54 29.5 27.26 | 18.72 | 36.24 | 300 | 39 A | H
* 2452 108.04 - - 97.95 | 2751 | 18.84 | 36.26 | 300 | 39 P | H
802.11ax | * 2452 99.31 - - 89.22 | 2751 | 18.84 | 36.26 | 300 | 39 A | H
HE40 2485 68.38 | -5.62 74 58.11 27.64 189 | 36.27 | 300 | 39 P | H
Partial 2484.8 52.88 | -1.12 54 4261 | 27.64 189 | 36.27 | 300 | 39 A | H
242/62 2378.8 49.69 |-24.31 74 40.01 | 27.22 187 | 36.24 | 100 | 103 | P | V
CH 09 2389.04 39.12 |-14.88 54 29.38 27.26 | 18.72 | 36.24 | 100 | 103 | A | V
2452MHz | « 2452 107.31 - - 97.22 | 2751 | 1884 | 3626 | 100 | 103 | P | V
* 2452 96.63 - - 86.54 | 27.51 | 18.84 | 36.26 | 100 | 103 | A | V
2484.05 67.8 -6.2 74 57.53 | 27.64 189 | 36.27 | 100 | 103 | P | V
2484.4 52.86 | -1.14 54 4259 | 27.64 189 | 36.27 | 100 | 103 | A | V

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number 1 C22 of C26
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Emission above 18GHz

2.4GHz WIFI 802.11g (SHF)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBupV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
24902 41.96 -32.04 74 36.21 39.59 19.5 53.34 - - P

2.4GHz

802.11g
24965 42.37 -31.63 74 36.79 39.36 19.53 53.31 - - P

SHF

< I K| KKK KK KK <KK<Kjrjjxzfxjxyxjxx|xT T | T | T

1. No other spurious found.

2. All results are PASS against limit line.

Remark
The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
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FCC RADIO TEST REPORT

Report No. : FR411111C

Emission below 1GHz

2.4GHz WIFI 802.11g (LF)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
32.38 2487 |-15.13 40 35.31 23.88 1.27 35.59 - - P H
71.65 22.38 -17.62 40 43.44 12.83 1.66 35.55 - - P H
147.64 29.28 -14.22 43.5 44.69 17.64 2.38 35.43 - - P H
268.8 33.72 |-12.28 46 46.45 19.37 3.09 35.19 - - P H
471.2 29.06 -16.94 46 36.29 23.37 4.08 34.68 - - P H
903.2 36.93 -9.07 46 35.52 28.97 5.6 33.16 - - P H
H
H
H
H
H
2.4GHz
H
802.11g
L 45.98 30.14 -9.86 40 47.76 16.56 1.4 35.58 - - P \%
52.61 32.78 -7.22 40 53.31 13.58 1.46 35.57 - - P \%
91.54 29.27 -14.23 43.5 47.98 14.93 1.88 35.52 - - P \%
262.4 27.42 -18.58 46 39.31 20.25 3.06 35.2 - - P \%
708.8 30.74 -15.26 46 32.91 26.77 4.96 33.9 - - P \%
900.8 36.23 -9.77 46 34.8 29.01 5.59 33.17 - - P \%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

“

against limit or emission is noise floor only.

means no suspected emission found and emission level has at least 6dB margin

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any
unwanted emissions shall not exceed the level of the fundamental frequency.

! Test result is Margin line.

P/A | Peak or Average

H/V | Horizontal or Vertical

TEL: 886-3-327-0868 Page Number : C25 of C26
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR411111C

A calculation example for radiated spurious emission is shown as below:

FAX: 886-3-327-0855

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)(HV)
802.11b 2390 55.45 | -1855 74 5451 | 3222 | 458 | 3586 | 103 | 308 P | H
CHO1
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H
1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)
2. Level(dBuV/m) =
Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Margin (dB) = Level(dBuV/m) — Limit Line(dBuV/m)
For Peak Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 54.51(dBpV) — 35.86 (dB)
= 55.45 (dBuV/m)
2. Margin (dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 74(dBuV/m)
= -18.55(dB)
For Average Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54 (dBuV/m)
2. Margin (dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 43.54(dBuV/m) — 54(dBuV/m)
= -10.46(dB)
Both peak and average measured complies with the limit line, so test result is “PASS”.
TEL: 886-3-327-0868 Page Number : C26 of C26
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Appendix D. Radiated Spurious Emission Plots

Temperature : 19.5~23.5°C

Test Engineer : John Chuang, David Dai, and Howard Huang
Relative Humidity : 64.9~70.7%

Note symbol

-L Low channel location

-R | High channel location

TEL: 886-3-327-0868 Page Number : D1 of D63
FAX: 886-3-327-0855
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FCC RADIO TEST REPORT

Report No.

: FR411111C

MIMO<AnNt. 6+7>

2.4GHz 2400~2483.5MHz

WIFI 802.11b (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO1 2412MHz

Horizontal

Fundamental

1 (@Buvim)

Date: 2024-02-12

Avg.

+ RBW:1000.000KHz VBW:0.200KHz SWT:Auto

s
1000 / 1000
p
700) Jf/ 704
w
it
R Ll ey e T e T e et
o
o
Site :03CH20-HY Site 1 03CH20-HY
Condition : PEAK_BE_74 3m 9120D_02360_231030 HORIZONTAL Condition PEAK_74 3m 9120D_02360_231030 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
o
100.0| an 100.0|
-
w p
. —
09 00| S S S S L.
o o
Condition : AV6_BE_54 3m 9120D_02360_231030 HORIZONTAL Condition AV6_54 3m 9120D_02360_231030 HORIZONTAL

RBW:1000.000KHz VBW:0.200KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO1 2412MHz

Vertical Fundamental

1 (@BuVim)

o
b \
500) 500| .| Adsmtosetirante
s
e
:03CH20-HY 03CH20-HY
Condition : PEAK_BE_74 3m 9120D_02360_231030 VERTICAL Condition : PEAK_74 3m 9120D_02360_231030 VERTICAL
RO T005000R 1 VoW Se0000s WA Ao To000onks s Vs SO0 000Hs S Asto
Peak

/J\ 600l A5 54
500 T EX I

300 300]
200) 200]
109 100
310 2320, 2340, 2360, 2380, 2400, 215 000 300, 1500 700, 1900 2100 2300 2500.  Z700. 3000
Froquency (MHz) Frequency (MiHz)
Site +03CH20-HY Site +03CH20-HY
Condition : AV6_BE_54 3m 9120D_02360_231030 VERTICAL Condition * AV6_54 3m 9120D_02360_231030 VERTICAL

+ RBW:1000.000KHz VBW:0.200KHz SWT:Auto + RBW:1000.000KHz VBW:0.200KHz SWT:Auto

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO6 2437MHz - L

Horizontal Fundamental

o — v —
1o
s0d i b~ 00
s00) e W 50 e R
d
2q
e iy ey
:03CH20-HY 03CH20-HY
Condition : PEAK_BE_74 3m 9120D_02360_231030 HORIZONTAL Condition PEAK_74 3m 9120D_02360_231030 HORIZONTAL
RBWAI00.000K3 2 VoW 3000 000Kz SWTAutc RBW000000K1 2 VDW3000000K1z SWT-Aut
i) — s —
s0q) aa)

900
s00)

F L\
.

] N O N s
300 300

200) 20

100 100

210 0. 7360, 280, 2400 220, 2440, 2460, 2470 000 300, As00.  T700. 1900 Zi00 2300 2500, 2700, ET
Frequency (MHz) Froquency (MHz)

Site +03CH20-HY Site 03CH20-HY
Condition + AV6_BE_54 3m 91200_02360_231030 HORIZONTAL Condition AV6_54 3m 9120D_02360_231030 HORIZONTAL

+ RBW:1000.000KHz VBW:0.200KHz SWT:Auto RBW:1000.000KHz VBW:0.200KHz SWT:Auto

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Report No. : FR411111C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

Horizontal

Fundamental

A (@BuVim)

Date: 2024.04.15

—t
pa—
S e -

Avg.

+ RBW:1000.000KHz VBW:0.200KHz SWT:Auto

-
o
Frequency (MHz)
:03CH20-HY
Condition : PEAK_BE_74 3m 9120D_02360_231030 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak Left blank
a0l S
8007 \m\ AVG e 54|
50.0( \/
-
o
Frequency (MHz)
Condition : AV6_BE_54 3m 9120D_02360_231030 HORIZONTAL

Left blank
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11b CHO6 2437MHz - L
Vertical Fundamental
oo R ey R
g
70| ) 70|
s04) Wl 604
50| v VP, s0q) [ N PRV AR LSS S
)
d
e e
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swamonias.  FCC RADIO TEST REPORT Report No. : FR411111C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO6 2437MHz - R
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FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR411111C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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802.11b CH11 2462MHz

Horizontal
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o
800 PEAK_BE_74| 80.0) PEAK_74|
700 M 700 f
500 L. : 600
- N S O S O O O | st e
s
e
ite :03CH20-HY e 03CH20-HY
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swamonias.  FCC RADIO TEST REPORT Report No. : FR411111C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CH11 2462MHz

Vertical Fundamental

1 @BuVim) Date: 2024.02.12 ovel (dBuVim) Date: 20240242
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR411111C

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO1 2412MHz

Horizontal

Fundamental

Avg.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR411111C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO1 2412MHz

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.620KHz SWT:Auto

* AV6_54 3m 9120D_02360_231030 VERTICAL
+ RBW:1000.000KHz VBW:0.620KHz SWT:Auto
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR411111C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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802.11g CHO6 2437MHz - L
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Fundamental
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TEL: 886-3-327-0868
FAX: 886-3-327-0855
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swamonias.  FCC RADIO TEST REPORT

Report No. : FR411111C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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FAX: 886-3-327-0855
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swamonias.  FCC RADIO TEST REPORT Report No. : FR411111C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO6 2437MHz - L

Vertical Fundamental
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TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR411111C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - R

Vertical

Fundamental

Avg.

: AV6_BE_54 3m 9120D_02360_231030 VERTICAL
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR411111C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH11 2462MHz

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.620KHz SWT:Auto

+ RBW:1000.000KHz VBW:0.620KHz SWT:Auto
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FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR411111C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH11 2462MHz

Vertical

Fundamental
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)
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Condition : AV6_BE_54 3m 9120D_02360_231030 VERTICAL Condition 1 AV6_54 3m 9120D_02360_231030 VERTICAL

+ RBW:1000.000KHz VBW:0.620KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR411111C

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11ax HE20 Full CHO1 2412MHz
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TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR411111C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11ax HE20 Full CHO1 2412MHz
Vertical Fundamental
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Avg.
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swamonias.  FCC RADIO TEST REPORT Report No. : FR411111C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CHO6 2437MHz - L

Horizontal Fundamental
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+ RBW:1000.000KHz VBW:0.240KHz SWT:Auto + RBW:1000.000KHz VBW:0.240KHz SWT:Auto

Avg.

TEL: 886-3-327-0868
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR411111C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO6 2437MHz - R

Horizontal

Fundamental
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Left blank
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FAX: 886-3-327-0855
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swamonias.  FCC RADIO TEST REPORT Report No. : FR411111C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CHO6 2437MHz - L

Vertical Fundamental
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Avg.
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swamonias.  FCC RADIO TEST REPORT

Report No. : FR411111C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO6 2437MHz - R
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Left blank
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swamonias.  FCC RADIO TEST REPORT Report No. : FR411111C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
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Condition * AV6_BE_54 3m 91200_02360_231030 HORIZONTAL
+ RBW:1000.000KHz VBW:0.240KHz SWT:Auto

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D24 of D63



swamonias.  FCC RADIO TEST REPORT Report No. : FR411111C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH11 2462MHz

Vertical Fundamental

A (@BuVim) Date: 20240415

vel (dBuvim) Date: 2024.04.16

1300
1200

Lt wnd
1000 Tty gy 100

900 900
809 'PEAK BE 74| 809 PERK 74
70.0] - 700]

s00f T I AE 600)

O
50.0] T ottt 500) s
400 400
300 300)
200 200)
100] 100
2460 2463.2465.2467.2469. 2471, 2473 247524772479, 2481 2483, 2465.2407.2409.2491 2493, 2495.2497._ 2500 000 300, 1500 1700, 1900 2100 2300 2500 2700, ET
Frequency (MiHz) Frequency (MiHz)
+03CH20-HY 03CH20-HY
Condition +PEAK_BE_74 3m 9120b_02360_231030 VERTICAL Condition PEAK_74 3m 9120D_02360_231030 VERTICAL

+ RBW:1000.000KHZ VBW:3000.000KHzZ SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

) (@Buvim) Date: 20240415 vel (dBuVim)

bt 2210415
104 104
104 1204
10 0
el g
900) SR 900
70.0| A% 70|
00 \\ AVG_BE_b4| £00 AV 54
500 - 500
200 200
200 200
100 10q
160 469 2ARE AT 2450 24T 7S TS AT AT AT 3103 A AT A8 ST TR 3500 T R e e
Froasons i) reqncy (i
Site : 03CH20-HY Site. 03CH20-HY
Condition : AV6_BE_54 3m 9120D0_02360_231030 VERTICAL Condition /AV6_54 3m 9120D_02360_231030 VERTICAL

+ RBW:1000.000KHz VBW:0.240KHz SWT:Auto RBW:1000.000KHz VBW:0.240KHz SWT:Auto

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D25 of D63



swamonias.  FCC RADIO TEST REPORT Report No. : FR411111C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11ax HE20 Partial 106/53 CHO01 2412MHz
Horizontal Fundamental
1100 rf\ 10.0|
/ ung
a00) w'/ s00)
700 - 700 \L
g e w0
N B e o R W»W.JJq O
Site 03CH20-HY Site 1 03CH20-HY
Condition PEAK_BE_74 3m 9120D_02360_231030 HORIZONTAL Condition :PEAK_74 3m 9120D_02360_231030 HORIZONTAL
'RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
L wd
‘
600 7 60 wE
by o ad /
40.0) 40.0{ S |
w [ T
Condition AVG_BE_54 3m 9120D_02360_231030 HORIZONTAL Condition : AV6_54 3m 9120D_02360_231030 HORIZONTAL
ABAAO300000 2 VBOSTOR s ST REWIOO0000T2 VAW OSSO Tt
Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D26 of D63



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR411111C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11ax HE20 Partial 106/53 CHO1 2412MHz
Vertical Fundamental
110.0f M 110.0|
J
a0 J a0 . ok
704 T 104 A
0.0 o 60.0| W
sonw.,mwww‘”'wf L S v e e S e
|
Condition PEAK_BE_74 3m 9120D_02360_231030 VERTICAL Condition : PEAK_74 3m 9120D_02360_231030 VERTICAL
Ao TO3000k 1 YOV 000K ST AT RO 000000tz 70w 3000 000Kz SW Ao
Peak
1000) A 100.0|
AN
80.0) A 80.0|
504 = 500 ! '\,,
wo— | SRV A S
Site 03CH20-HY Site :03CH20-HY
Condition AV6_BE_54 3m 9120D_02360_231030 VERTICAL Condition : AV6_54 3m 9120D_02360_231030 VERTICAL
IO 00062 VOO 2701y WAL W00 D00 VOO 2r0Ks 1t WA
Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D27 of D63



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR411111C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 106/54 CH11 2462MHz

Horizontal

Fundamental

Avg.

RBW:1000.000KHz VBW:0.270KHz SWT:Auto

8007 PEAK_74| 809 IPEAK_BE_74,
70.0) 1( 70.0| “VMM
o N NN OO Iy ] s0a) MMM
o
Condition PEAK_74 3m 9120D_02360_231030 HORIZONTAL Condition : PEAK_BE_74 3m 9120D_02360_231030 HORIZONTAL
Ao To00 000k Vot SO0 000As WA Ao T003000K 1 VoW S000000K 12 W s
Peak
wody
o\ L
w
- s s S ==
a00 R e 400 Te——
Site 03CH20-HY Site :03CH20-HY
Condition AV6_54 3m 9120D_02360_231030 HORIZONTAL Condition

: AV6_BE_54 3m 9120D_02360_231030 HORIZONTAL
+ RBW:1000.000KHz VBW:0.270KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D28 of D63



swamonias.  FCC RADIO TEST REPORT

Report No. : FR411111C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 106/54 CH11 2462MHz

Vertical

Fundamental

1 (dBuVim)

Date: 2024.02.12

Avg.

RBW:1000.000KHz VBW:0.270KHz SWT:Auto

) @govim) Date: 20200212
1300 1300
1200 1200
109 o)
1009 P S
a0 s0ql
0.0 PEAK 74 800 PEAK_BE 74
700) 00| !
500) s0f NW
e O Attt 500] bt
10 40
300 300
200 204
100 100
W0 oo w0 oo foo. 2oL Bon 206 27on 3000 2160 246324652467 24652471 2473 2475 2477 24752401 2463 2405 2467 2400 2491 2455 2452457, 2
Froquency (Mia) Froquency ()
03CH20-HY £03CH20-HY
Condition PEAK_74 3m 9120D_02360_231030 VERTICAL Condition : PEAK_BE_74 3m 9120D_02360_231030 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto  RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
1 gBovim) oate: 20240242 ) @Bovim) Date: 20240212
1309 1300
1200 1200
1o o)
1000 1004
90.0| sn.o\_\/,\
80.0 80.0/ \/\
700 700 v
600 AV 54 00 L AVG_BE 54|
509 ’ﬂJ i — suql R
40.0| 40.0| &-———~
300 200
200 20
100 100
W0 oo T oo foo 2oL o 206 27n 3000 2160 246324652467 2460 2471 24T 2475 2477 2475 2401 2463 2405 2467 2400 2401 2455 2462457, 2
Frquency (Mia) Froquency (i)
Site. 03CH20-HY Site :03CH20-HY
Condition AV6_54 3m 91200_02360_231030 VERTICAL Condition : AV6_BE_54 3m 9120D_02360_231030 VERTICAL

+ RBW:1000.000KHz VBW:0.270KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D29 of D63



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR411111C

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO3 2422MHz - L

Horizontal

Fundamental

1 g\

m

Date: 2024-02-13

Avg.

+ RBW:1000.000KHz VBW:0,560KHz SWT:Auto

- bates 0240213

1509 1309

1209 1200

109 o ;

1000 AV 1004

p [

500 g .

700 - 700

o0 e M, 500

509 R 504

10 |

%09 300

209 209

109 100

o F N R T T 7 o6 T T e Tz B B 7w
Heauency iz Heaiency (k)
Site :03CH20-HY Site 1 03CH20-HY
Condition : PEAK_BE_74 3m 9120D_02360_231030 HORIZONTAL Condition PEAK_74 3m 9120D_02360_231030 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Jwm) oo 20240213 . bates 0210213
1509 1309
1209 1200
o9 o
5
1009 1000
w09 o Va 504
. y
f
700 } 700
600 T w0 -
50.0/ = 50.0(
g I | A
P S Py S — B S S
%09 304
209 209
109 10q
5o R W I DN T e N -
Hreauency iz Heaiency (k)
site <03¢H20HY site o3cHz0-HY
Condition : AV6_BE_54 3m 9120D_02360_231030 HORIZONTAL Condition

AV6_54 3m 9120D_02360_231030 HORIZONTAL
RBW:1000.000KHz VBW:0560KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

. FR411111C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO3 2422MHz - R

Horizontal

Fundamental

A @BuVim)

Date: 20240213

Avg.

+ RBW:1000.000KHz VBW:0.560KHz SWT:Auto

1 PEAK_BE_74|
b e
500 \M%
50,0/ e
o
»
:03CH20-HY
Condition : PEAK_BE_74 3m 9120D_02360_231030 HORIZONTAL
STERCBE T4 a0 030 s ORZ
Peak Left blank
N
|
s \
50,0 ﬁ~—~\/ |
M
o
»
Condition : AV6_BE_54 3m 9120D_02360_231030 HORIZONTAL

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D31 of D63



swamonias.  FCC RADIO TEST REPORT Report No. : FR411111C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CHO3 2422MHz - L

Vertical Fundamental

Date: 2024.02.13 ovel (dBuVim)

A (@BuVim)

Date: 20240213

7
1000 1004
WMV‘
a0 s0q|
a0 a0 ek
100 : 704
W,
a0 e o0l
ety M W R
50 s0q) =t Nt
10 04
209 300
204 20
10 10
S0 T G oo 1o oo 1o 2o D6 06 2700 00
Froquency (iz) Freauency iz}
:03CH20-HY 03CH20-HY
Condition : PEAK_BE_74 3m 9120D_02360_231030 VERTICAL Condition : PEAK_74 3m 9120D_02360_231030 VERTICAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @Bovim) Date: 20240243 ovet gBuvim) Date: 20240243
1300 1300
1200 1200
100 100
1000 1000 1
204 504
a0 o0l
109 | 700
500 — 4] s0q] - —
OOHM/ 40.0| ——]
209 204
200 20
100 10
= B T oo o0 10 oo 1o 2o Bn 06 2700 00
Froquency (Wiz) Froauency (e}
Site :03CH20-HY Site. :03CH20-HY
Condition : AV6_BE_54 3m 9120D_02360_231030 VERTICAL Condition : AV6_54 3m 9120D_02360_231030 VERTICAL

+ RBW:1000.000KHz VBW:0.560KHz SWT:Auto + RBW:1000.000KHz VBW:0.560KHz SWT:Auto

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D32 of D63



swamonias.  FCC RADIO TEST REPORT

Report No. : FR411111C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO3 2422MHz - R

Vertical

Fundamental

Avg.

90“/‘/\/\/\

\ o]

509 —

400)

300

200)

109

420 2430 2440, 2450, 2460, 270, 2480, 2450, 2500
Froquency (MHz)

Site +03CH20-HY
Condition : AV6_BE_54 3m 9120D_02360_231030 VERTICAL

+ RBW:1000.000KHz VBW:0.560KHz SWT:Auto

100.0| e
00 L [PEAK_BE_74
700| N‘ |
60.0) e
%

- —
o
»

:03CH20-HY
Condition : PEAK_BE_74 3m 9120D_02360_231030 VERTICAL

ETERCBE T4 a0 030 2 VT

Peak Left blank

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR411111C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO6 2437MHz - L

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.560KHz SWT:Auto

RBW:1000.000KHz VBW:0.560KHz SWT:Auto

) gBovim) bate: 20240213 pp—— vate: 20240213
130 1300
1200 1200
1109 S, 1100
100 1000
s00) s0q)
w09 s { PeAKC T
700 = 700 \
a0l o0l
——
S0t SO e R
100 <00
200 s00)
200 200)
100 100
o0 T mea @ g am aMo 2020 oo o son oo oos zioo a6 zso 2 300
Frosuoncy (M) Froauency (i)
e :03CH20-HY 03CH20-HY
Condition : PEAK_BE_74 3m 9120D_02360_231030 HORIZONTAL Condition : PEAK_74 3m 9120D_02360_231030 HORIZONTAL
 RBW-1000.000KHz VBW:3000.000KHz SWT:Auto RBW:000.000KHz VBW:3000.000KHz SWT:Auto
) gBovim) bate: 20240213 eve i) vate 20240213
130 1300
1200 1200
100 10
1000 A 100
90.0| V‘/ 90.0|
w00 w0
700 700
d — J
50 = s0d {
R ———
OODW’——/// 40.0|
200 300
200 200)
100 100
510 N R e oo 0 o6 oo oos. zioo 6 Zs0 aman 3000
ooy (M) Froguency (i)
Site :03CH20-HY Site. :03CH20-HY
Condition : AV6_BE_54 3m 9120D_02360_231030 HORIZONTAL Condition : AV6_54 3m 9120D0_02360_231030 HORIZONTAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D34 of D63



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR411111C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO6 2437MHz - R

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.560KHz SWT:Auto

o T O B
1000 |
900 \
e
e
509 T i
o
»
Condition : PEAK_BE_74 3m 9120D_02360_231030 HORIZONTAL
STERCBE T4 a0 030 s ORZ
Peak Left blank
100 MW
o Y
!
oy \J\\ﬁ AVG_BE_54]
.
40.0) Sm—
o
»
Condition : AV6_BE_54 3m 9120D_02360_231030 HORIZONTAL

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR411111C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO6 2437MHz - L

Vertical

Fundamental

A (@BuVim) Date: 2024.02.13

o M’,M

It

ovel (dBuVim)

Date: 20240213

= !

PERK 74

700] \
s00]

L PRSI
R

Avg.

300
200)
109
310 2340, 2360, 2360, 2400, 2420, 2840, 2460, 2470
Frequency (MHz)
Site +03CH20-HY
Condition : AV6_BE_54 3m 9120D_02360_231030 VERTICAL

+ RBW:1000.000KHz VBW:0.560KHz SWT:Auto

s
e
ite :03CH20-HY 03CH20-HY
Condition : PEAK_BE_74 3m 9120D_02360_231030 VERTICAL Condition : PEAK_74 3m 9120D_02360_231030 VERTICAL
RO T005000R 1 VoW Se0000s WA Ao To000onks s Vs SO0 000Hs S Asto
Peak

AVG 54
500] ”_—/
00|
300|
200
100]
000 300, 1500, 4700, 1900 2100 2300,  200. 2700, 3000
Frequency (MHz)
Site +03CH20-HY
Condition © AV6_54 3m 9120D_02360_231030 VERTICAL

+ RBW:1000.000KHz VBW:0.560KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D36 of D63



swamonias.  FCC RADIO TEST REPORT

Report No

. FR411111C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO6 2437MHz - R

Vertical

Fundamental

Peak

A @BuVim)

N TV T e

\

E——

s00)

500

400)

300

200)

109

420 2430, 2440, 250, 2460, 2. 2480,
Frequency (Miz)
e +03CH20-HY

Condition +PEAK_BE_74 3m 91200_02360_231030 VERTICAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Left blank

Avg.

soc H\//\\/h\v'ﬁ“\

8

s00) -

500

400)

300

200)

109

420 2440, 2450, 2460, 270, 2480,
Froquency (MHz)

Site +03CH20-HY
Condition : AV6_BE_54 3m 9120D_02360_231030 VERTICAL

+ RBW:1000.000KHz VBW:0.560KHz SWT:Auto

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR411111C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO09 2452MHz - L

Horizontal

Fundamental

A (@BuVim)

Date: 2024.02.13

Avg.

+ RBW:1000.000KHz VBW:0.560KHz SWT:Auto

100 M 1000

o

: n: B

s

e
:03CH20-HY 03CH20-HY

Condition : PEAK_BE_74 3m 9120D_02360_231030 HORIZONTAL Condition 1 PEAK_74 3m 9120D_02360_231030 HORIZONTAL
oW T005000R 1 VoW 00000 1s S RO To000omks e Vous SO0 000Hs STt

Peak

900 A 50|

50.0) s0.0| L‘_—_/_‘

s

e

Site :03CH20-HY Site :03CH20-HY

Condition : AV6_BE_54 3m 9120D_02360_231030 HORIZONTAL Condition 1 AV6_54 3m 91200_02360_231030 HORIZONTAL

+ RBW:1000.000KHz VBW:0.560KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D38 of D63



swamonias.  FCC RADIO TEST REPORT

Report No. : FR411111C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO9 2452MHz - R

Horizontal

Fundamental

A @BuVim)

Date: 20240213

Avg.

+ RBW:1000.000KHz VBW:0.560KHz SWT:Auto

1000 o A W gt J,J\
I K”w\., 7
50,0/ M
o
»
:03CH20-HY
Condition : PEAK_BE_74 3m 9120D_02360_231030 HORIZONTAL
STERCBE T4 a0 030 s ORZ
Peak Left blank
04 A\f
— :
.
—
o
»
Condition : AV6_BE_54 3m 9120D_02360_231030 HORIZONTAL

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D39 of D63



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR411111C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO09 2452MHz - L

Vertical

Fundamental

1 (dBuV!

) Date: 2024.02.13

Avg.

+ RBW:1000.000KHz VBW:0.560KHz SWT:Auto

700) 70| /
: 5| w—
s00) 509 com Yoo
ite :03CH20-HY i 03CH20-HY
Condition : PEAK_BE_74 3m 9120D_02360_231030 VERTICAL Condition : PEAK_74 3m 9120D_02360_231030 VERTICAL
e e
/
609 g 609 VG 5
" !
— — g
Site :03CH20-HY Site. :03CH20-HY
Condition : AV6_BE_54 3m 9120D_02360_231030 VERTICAL Condition : AV6_54 3m 9120D_02360_231030 VERTICAL

+ RBW:1000.000KHz VBW:0.560KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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swamonias.  FCC RADIO TEST REPORT Report No. : FR411111C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11ax HE40 Full CH09 2452MHz - R
Vertical Fundamental
m0q
‘Zg: ke T
S - .
s
500, QTR |
s
e
:03CH20-HY
Condition : PEAK_BE_74 3m 9120D_02360_231030 VERTICAL
RO T005000R 1 VoW Se0000s WA
Peak Left blank
g
wod
iy
zz: /\ /\ / NN VA\
:: p— N e
40.0) \\m~
s
e
Condition : AV6_BE_54 3m 9120D_02360_231030 VERTICAL
RO BOORS DO 560R s A At
Avg. Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D41 of D63



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR411111C

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE40 Partial 242 (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Partial 242/61 CHO3 2422MHz - L

Horizontal

Fundamental

Avg.

RBW:1000.000KHz VBW:0.620KHz SWT:Auto

v oue 0244213 o oo 20240243
110, 1100 L
1000 VW 1004
P
70.0| 70.0/ ¥
"l
609 e L w0d / \
WQWW'MW‘“”WM Ll s e ————— e 3 R
09
209
eauency e Heaiency e
site -03cH204HY site {03cH20 4
Condition : PEAK_BE_74 3m 9120D_02360_231030 HORIZONTAL Condition :PEAK_74 3m 9120D_02360_231030 HORIZONTAL
REWHI000.000KHz VBW:3000.000KHz SWT:Auto  RBWAI000.000KHz VBW-3000.000KHz SWT:Auto
w00
100.0| 100.0{ !
o0d \/\Q wd
Il
Y
509
T W i AN ——
40.0) S 40.0] - — ==
w00
Heauoncy i) reaiency e
site <03cH20HY site <03cH20HY
Condition : AV6_BE_54 3m 9120D_02360_231030 HORIZONTAL Condition : AV6_54 3m 9120D_02360_231030 HORIZONTAL

+ RBW:1000.000KHZ VBW:0.620KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D42 of D63



swamonias.  FCC RADIO TEST REPORT Report No. : FR411111C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE4O0 Partial 242/61 CHO3 2422MHz - R

Horizontal Fundamental

1 (@BuVim) Date: 20240243

P
VA
90.0) ¥
800 PEAK_BE 74|
o4

m R N ——

S ——
400

300

200

109

410 2420, 2430 240 2450 2460 2470, 2460 2490. 2500
Frequency (MHz)

Site +03CH20-HY
Condition +PEAK_BE_74 3m 9120D_02360_231030 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

A (@BuVim) Date: 2024.0243

1000
O \\ -

500 SN

700

600 VG B 54

500 I

410 2420, 2430 240 2450 2460 2470, 2480 2490, 2500
Frequency (MHz)

Site +03CH20-HY
Condition AV6_BE_54 3m 9120D_02360_231030 HORTZONTAL
+ RBW:1000.000KHz VBW:0.620KHz SWT:Auto

Avg. Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D43 of D63



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR411111C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE4O0 Partial 242/61 CHO3 2422MHz - L

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.620KHz SWT:Auto

1 gBovim) Date 2024023 o v et 20240213
1300 1300
1200 1200
100 10 5
1000 JWM[ 1009
a00) s0q)
w00 k s0a) -
700 - 700 rehs
o0 - it o, s0d AN
W“~WWNWWWM,MWM 500, HE——— N B
100 200
200 s00)
200 200)
100 100
510 T ma . a0 aMn 28030 oo 06 oo oo, Zioo 206 Za0.27oa 3000
reuency () Foguonc (M)
site £03CH20-HY sire £03CH20-HY
Condition : PEAK_BE_74 3m 9120D_02360_231030 VERTICAL Condition : PEAK_74 3m 9120D_02360_231030 VERTICAL
 RBW-1000.000KHz VBW:3000000KHz SWTiAuto  RBW-1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
1 gBovim) oate 20240213 e uvim) vate: 20240213
1300 1300
1200 1200
100 10
100.0| 100.0| 1
i N
w09 %\/\ w
700 700
a0l . o0 .
500 MMM Syt s00] SRt
ot I N N N NN OV A AN
200 300
00 200
100 100
=0 E N X1 oo 0 sen oo oo, Zioo o6 Z0amen 3000
reuoncy () Foguoncy (i)
Site :03CH20-HY Site. CH20-HY
Condition AV6_BE_54 3m 9120D_02360_231030 VERTICAL Condition

V6_54 3m 9120D_02360_231030 VERTICAL
W:1000.000KHz VBW:0.620KHzZ SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D44 of D63



swamonias.  FCC RADIO TEST REPORT Report No. : FR411111C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE4O0 Partial 242/61 CHO3 2422MHz - R

Vertical Fundamental

1 (@BuVim) Date: 20240243

509 %ﬁ\/“\

PEAK_BE 74|
709 )
s00)

500 A |

400

300

200

109

410 2420, 2430 240 2450 2460 2470, 2460 2490. 2500
Frequency (MHz)

Site +03CH20-HY
Condition +PEAK_BE_74 3m 9120D_02360_231030 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

A (@BuVim) Date: 2024.0243

=

VN
o

VG _BE 54|

410 2420, 2430 240 2450 2460 2470, 2480 2490, 2500
Frequency (MHz)
Site +03CH20-HY
Condition AV6_BE_54 3m 9120D_02360_231030 VERTICAL
+ RBW:1000.000KHz VBW:0.620KHz SWT:Auto

Avg. Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D45 of D63



swamonias.  FCC RADIO TEST REPORT Report No. : FR411111C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE4O0 Partial 242/62 CH09 2452MHz - L

Horizontal Fundamental

1 (@BuVim) Date: 20240243

o
1000 w,\/‘"v”‘ 1009
i
/ 1

- 1 PEAK_74]
700 M/”V’f/ 700 H
" WM - cesternidoncsid L
ki T |
SO0 it s S000 b ang e b

- o
o s
e a
" s
g T g BT— ez
e s et
s R~ ste P
Condition : PEAK_BE_74 3m 9120D_02360_231030 HORIZONTAL Condition 1 PEAK_74 3m 9120D_02360_231030 HORIZONTAL
w000 000K vow sean000t e S eI
Peak
oo R oo, R
g o
o0q oo
wod wod
wod wod
o Va "
800 WEIvAN a0 f
o f o J
60 W/ 504
s00) s 500 /,_J ! ]
o o —
s s
s g
" "
T e FTn TR — e
e s et
Site :03CH20-HY Site CH20-HY
Condition AV6_BE_54 3m 9120D_02360_231030 HORIZONTAL Condition V6_54 3m 9120D_02360_231030 HORIZONTAL

+ RBW:1000.000KHz VBW:0.620KHz SWT:Auto W:1000.000KHz VBW:0.620KHzZ SWT:Auto

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D46 of D63



swamonias.  FCC RADIO TEST REPORT Report No. : FR411111C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE4O0 Partial 242/62 CH09 2452MHz - R

Horizontal Fundamental

) @Buvim) Date: 20240243
1300

1200

1100

A, M

1000 Q- WW\

900

800 PEAK_BE_74|
700

- Rl

200
109
450 2460, 2410, 2480, 2490, 2500
Froquency (Miz)
Site +03CH20-HY
Condition +PEAK_BE_74 3m 9120D_02360_231030 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

A (@BuVim) Date: 2024.0243

g [>T ’\\/\

600) —

N AVG_BE 54|
500 =N
409 R
309
209
100
450 260 . 2 290 2500
Frequency (Miz)
Site +03CH20-HY
Condition AV6_BE_54 3m 9120D_02360_231030 HORTZONTAL

+ RBW:1000.000KHz VBW:0.620KHz SWT:Auto

Avg. Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D47 of D63



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR411111C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE4O0 Partial 242/62 CH09 2452MHz - L

Vertical

Fundamental

1 (@BuVim) Date: 20240243

Avg.

+ RBW:1000.000KHz VBW:0.620KHz SWT:Auto

e ovm) Date: 20240213
1300 1300
1200 1200
100 10
1000) /“\1/ 1000
a00) ik s0q) !
700 704 it
“ T L
1) ¥ e e
500) L e e S e T [ S
100 200
200 s00)
200 200)
100 100
510 T w0 a0 . 2Mn 280.3m0 oo 06 oo oo, Zioo 206 za00.27oa 3000
reuency () Froquency (Mia)
site £03CH20-HY sire £03CH20-HY
Condition : PEAK_BE_74 3m 9120D_02360_231030 VERTICAL Condition : PEAK_74 3m 9120D_02360_231030 VERTICAL
 RBW-1000.000KHz VBW:3000000KHz SWTiAuto  RBW-1000.000KHz VBW:3000.000KHz SWT:Auto
1 gBovim) Date: 20240213 e uvim) Date: 20200213
1300 1300
1200 1200
100 10
1000 100
900 /" \/’ 904
509 Nv‘ﬁ w0
700 700
a0l > o0 .
500 ot s0q] 7
W / -
9 400 B R  I—
300 300
00 200
100 100
=0 E N X1 L NS = )
reuoncy () Frequency (MHa)
Site :03CH20-HY Site. CH20-HY
Condition AV6_BE_54 3m 9120>_02360_231030 VERTICAL Condition V6_54 3m 91200_02360_231030 VERTICAL

W:1000.000KHz VBW:0.620KHzZ SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D48 of D63



swamonias.  FCC RADIO TEST REPORT

Report No. : FR411111C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HEA4O0 Partial 242/62 CH09 2452MHz - R

Vertical

Fundamental

1 @BV

)

900) ///\\\/
«f

\ AVG_BE 54|

450

Site
Condition

Avg.

2460, 2410, 2480, 2490, 2500
Frequency (MHz)

+03CH20-HY

AV6_BE_54 3m 9120D_02360_231030 VERTICAL

+ RBW:1000.000KHz VBW:0.620KHz SWT:Auto

Date: 20240243
1300
1200
1100
1000 W e
- T
09 PEAK BE 74
700 7
500
50.) s
400
309
200
109
50 250 27, 2480, 24, 7500
Froquency (Miz)
site +03CH20-HY
Condition + PEAK_BE_74 3m 9120D_02360_231030 VERTICAL
+ RBW:1000000KHz VBW:3000000KHz SWT:Auto
1 (6Buvim) Date: 20240243
1300
1200
1100
1000

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D49 of D63



swamonias.  FCC RADIO TEST REPORT Report No. : FR411111C

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CHO1 2412MHz

Horizontal Vertical

1 (@BuVim) Date: 20240212

el (dBuVim) Date: 20240212
1300) 1300
1200) 1200
110 10|
1000) 1000
900 90|
00 PERK 74| 809 PERK 74
700 700]
609 VG 54 609 AVG 54
50 T s00] e
400) 400
309 300
200) 200]
100 100]
000 4000. 6000. 8000. 10000. 12000 14000. 16000 18000 20000 22000 25000 000 4000 G000, 8000 10000 12000. 14000. 16000 18000. 20000, 22000. 2
Frequency (MHz) Frequency (M)
Site £ 03CH20-HY Site £ 03CH20-HY
Condition +PEAK_74 3m 9120D_02360_231030 HORTZONTAL

Condition PEAK_74 3m 9120D_02360_231030 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D50 of D63



swamonias.  FCC RADIO TEST REPORT Report No. : FR411111C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CHO6 2437MHz

Horizontal Vertical

A (@BuVim) Date: 20240415 vel (dBuVim) Date: 2024.04.16
1300 1300
1200 1200
00| 09|
1000 1000
900 900
809 PERK 74| 809 PERK 74
70.0] 700]
600 VG 54 609 G 5
50| s00]
400 400
300 300)
200 200)
100] 100

000 4000, 6000. 8000, 10000. 12000 14000 16000. 18000. 20000. 22000 25000 000 4000 6000, 8000, 10000. 12000. 14000. 16000 18000 20000 22000. 25000

Frequency (MHz) Frequency (MHz)
+03CH20-HY Site 03CH20-HY

Condition +PEAK_74 3m 9120D_02360_231030 HORIZONTAL Condition

PEAK_74 3m 9120>_02360_231030 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D51 of D63



swamonias.  FCC RADIO TEST REPORT Report No. : FR411111C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CH11 2462MHz

Horizontal Vertical

A @BuVim) Date: 2024.02.12 evel @Buvim) Date: 20240242
1300) 1300
1200) 1200
109 0|
1000) 1000
900) 90|
809 PERK 74 809 PERK 74
709 700]
600 G 5 609 AVe54
500 T s00] .
400) 400
300 300]
200) 200)
109 100]

000 4000, 6000. 8000. 10000. 12000 14000. 16000 18000 20000 22000. 25000 000 4000 6000, G000 10000 12000. 14000. 16000. 18000, Z0000. 22000. 25000

Frequency (Miz) Frequency (MiHz)
+03CH20-HY 03CH20-HY

Condition +PEAK_74 3m 91200_02360_231030 HORIZONTAL Condition +PEAK_74 3m 9120b_02360_231030 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D52 of D63



swamonias.  FCC RADIO TEST REPORT Report No. : FR411111C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CHO1 2412MHz

Horizontal Vertical

1 (@BuVim) Date: 20240212

el (dBuVim) Date: 20240212
1300) 1300
1200) 1200
110 10|
1000) 1000
900 90|
00 PERK 74| 809 PERK 74
700 700]
609 VG 54 609 AVG 54
500 s00]
1 1
400) 400
309 300
200) 200]
100 100]
000 4000. 6000. 8000. 10000. 12000 14000. 16000 18000 20000 22000 25000 000 4000 G000, 8000 10000 12000. 14000. 16000 18000. 20000, 22000. 2
Frequency (MHz) Frequency (M)
Site £ 03CH20-HY Site £ 03CH20-HY
Condition +PEAK_74 3m 9120D_02360_231030 HORTZONTAL

Condition PEAK_74 3m 9120D_02360_231030 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D53 of D63



swamonias.  FCC RADIO TEST REPORT Report No. : FR411111C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CHO6 2437MHz

Horizontal Vertical

1 (4BuVim) Date: 2024.0242 evel (dBuVim) Date: 20240242
1309 1300]
1209 1200
100 100
1009 100.0]
00 90|
800 PEAK 74| s00) PEAK 74,
700) 700)
600 i G 54 600 I+ AVG 54
500 - 500 B
400 400
300) 300/
200 200)
100) 100/

000 4000 G6000. 8000 10000. 12000. 14000. 16000. 18000. 20000, 22000. 25000 000 4000 6000, 8000. 10000, 12000. 14000. 16000. 18000, 20000. 22000, 25000

Frequency (MHz) Frequency (MHz)
+03CH20-HY 03CH20-HY

Condition + PEAK_74 3m 9120D_02360_231030 HORTZONTAL Condition +PEAK_74 3m 9120D_02360_231030 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D54 of D63



swamonias.  FCC RADIO TEST REPORT Report No. : FR411111C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CH11 2462MHz

Horizontal Vertical

A @BuVim) Date: 2024.02.12 evel @Buvim) Date: 20240242
1300) 1300
1200) 1200
109 0|
1000) 1000
900) 90|
809 PERK 74 809 PERK 74
709 700]
600 G 5 609 AVe54
500 T s00] .
400) 400
300 300]
200) 200)
109 100]
000 4000, 6000. 8000. 10000. 12000 14000. 16000 18000 20000 22000. 25000 000 4000 6000, G000 10000 12000. 14000. 16000. 18000, Z0000. 22000. 25000
Frequency (Miz) Frequency (MiHz)
+03CH20-HY Site 03CH20-HY
Condition +PEAK_74 3m 91200_02360_231030 HORIZONTAL Condition +PEAK_74 3m 9120b_02360_231030 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

Avg.

TEL: 886-3-327-0868 Page Number : D55 of D63
FAX: 886-3-327-0855



swamonias.  FCC RADIO TEST REPORT Report No. : FR411111C

2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE20 Full (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11 ax HE20 Full CHO1 2412MHz

Horizontal Vertical

1 (@BuVim) Date: 20240212

el (dBuVim) Date: 20240212
1300) 1300
1200) 1200
110 10|
1000) 1000
900 90|
00 PERK 74| 809 PERK 74
700 700]
609 VG 54 609 AVG 54
500 - s00] ;
400) 400
309 300
200) 200]
100 100]
000 4000. 6000. 8000. 10000. 12000 14000. 16000 18000 20000 22000 25000 000 4000 G000, 8000 10000 12000. 14000. 16000 18000. 20000, 22000. 2
Frequency (MHz) Frequency (M)
Site £ 03CH20-HY Site £ 03CH20-HY
Condition +PEAK_74 3m 9120D_02360_231030 HORTZONTAL

Condition PEAK_74 3m 9120D_02360_231030 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D56 of D63



swamonias.  FCC RADIO TEST REPORT Report No. : FR411111C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11 ax HE20 Full CHO6 2437MHz

Horizontal Vertical

A @BuVim) Date: 2024.02.12 evel @Buvim) Date: 20240242
1300) 1300
1200) 1200
109 0|
1000) 1000
900) 90|
809 PERK 74 809 PERK 74
709 700]
600 G 5 609 I+ AVe54
509 1 500 7
400) 400
300 300]
200) 200)
109 100]

000 4000, 6000. 8000. 10000. 12000 14000. 16000, 18000 20000 22000. 25000 000 4000 6000, G000 10000 12000. 14000. 16000. 18000, 20000, 22000. 25000

Frequency (Miz) Frequency (MiHz)
+03CH20-HY 03CH20-HY

Condition +PEAK_74 3m 91200_02360_231030 HORIZONTAL Condition +PEAK_74 3m 9120b_02360_231030 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D57 of D63



swamonias.  FCC RADIO TEST REPORT Report No. : FR411111C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11 ax HE20 Full CH11 2462MHz

Horizontal Vertical

) (4BuVim) Date: 2024.04.16 vel (dBuVim) Date: 2024.04-16
130] 1300
1200] 120,
1100 100
100] 1000]
9.0 904
B0 PEAK 74 s00) PEAK 74
700| 700
60| VG B4 604 G 54
s0.0] - s0.4) -
400] 400
300 300/
200] 200)
100 100/

000 4000 6000. G000, 10000 12000. 14000 16000 18000. 20000. 22000. 25000 000 4000 GOOD. 6000 10000. 12000 14000. 16000. 18000. 20000, 22000. 25000

Frequency (MHz) Frequency (Miz)
+03CH20-HY Site 03CH20-HY

Condition : PEAK_74 3m 9120>_02360_231030 HORTZONTAL Condition

PEAK_74 3m 9120>_02360_231030 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D58 of D63



swamonias.  FCC RADIO TEST REPORT Report No. : FR411111C

2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE40 Full (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11 ax HE40 Full CHO3 2422MHz

Horizontal Vertical

1 (@BuVim) Date: 20240213

el (dBuVim) Date: 20240213
1300) 1300
1200) 1200
110 10|
1000) 1000
900 90|
00 PERK 74| 809 PERK 74
700 700]
609 VG 54 609 AVG 54
500 - s00] ;
400) 400
309 300
200) 200]
100 100]
000 4000. 6000. 8000. 10000. 12000 14000. 16000 18000 20000 22000 25000 000 4000 G000, 8000 10000 12000. 14000. 16000 18000. 20000, 22000. 2
Frequency (MHz) Frequency (M)
Site £ 03CH20-HY Site £ 03CH20-HY
Condition +PEAK_74 3m 9120D_02360_231030 HORTZONTAL

Condition PEAK_74 3m 9120D_02360_231030 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D59 of D63



swamonias.  FCC RADIO TEST REPORT Report No. : FR411111C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11 ax HE40 Full CHO6 2437MHz

Horizontal Vertical

A @BuVim) Date: 2024.02.13 evel @Buvim) Date: 20240243
1300) 1300
1200) 1200
109 0|
1000) 1000
900) 90|
809 PERK 74 809 PERK 74
709 700]
600 G 5 609 AVe54
500 . s00] T
400) 400
300 300]
200) 200)
109 100]

000 4000, 6000. 8000. 10000. 12000 14000. 16000 18000 20000 22000. 25000 000 4000 6000, G000 10000 12000. 14000. 16000. 18000, 20000, 22000. 25000

Frequency (Miz) Frequency (MiHz)
+03CH20-HY 03CH20-HY

Condition +PEAK_74 3m 91200_02360_231030 HORIZONTAL Condition +PEAK_74 3m 9120b_02360_231030 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D60 of D63



swamonias.  FCC RADIO TEST REPORT Report No. : FR411111C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11 ax HE40 Full CHO9 2452MHz

Horizontal Vertical

A @BuVim) Date: 2024.02.13 evel @Buvim) Date: 20240243
1300) 1300
1200) 1200
109 0|
1000) 1000
900) 90|
809 PERK 74 809 PERK 74
709 700]
600 G 5 609 AVe54
500 . s00] B
400) 400
300 300]
200) 200)
109 100]

000 4000, 6000. 8000. 10000. 12000 14000. 16000 18000 20000 22000. 25000 000 4000 6000, G000 10000 12000. 14000. 16000. 18000, 20000, 22000. 25000

Frequency (Miz) Frequency (MiHz)
+03CH20-HY 03CH20-HY

Condition +PEAK_74 3m 91200_02360_231030 HORIZONTAL Condition +PEAK_74 3m 9120b_02360_231030 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D61 of D63



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR411111C

Emission above 18GHz

2.4GHz WIFI 802.11g (SHF @ 1m)

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11g SHF

Horizontal Vertical

Peak

Avg.

1 (@Buvim) Date: 20240413 el (dBuVim) Date: 20240413
1300) 1300

1200) 1200

1100) 10|

1000) 1000

900 90|

00 PERK74| 809 PERK 74
700 700]

609 VG 54 609 AVG 54
500 : s00]

400) . 400

300 300

200) 200]

100 100]

8000 19000. “20000. 21000, 22000, 23000. 24000, 25000 8000 19000, 20000, 21000, 22000. 23000, 24000. 2
Frequency (MHz) Frequency (MHz)

site £ 03CH20-HY Site £ 03CH20-HY
Condition +PEAK_74 Im SHF_1224_230710 HORTZONTAL

Condition PEAK_74 Im SHF_1224_230710 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D62 of D63



swamonias.  FCC RADIO TEST REPORT Report No. : FR411111C

2.4GHz 2400~2483.5MHz

Emission below 1GHz

2.4GHz WIFI 802.11g (LF)

WIFI 2.4GHz 2400~2483.5MHz

ANT 802.11g LF

Horizontal Vertical

o —] | o —] I
343 4 | 3 2 a

3 5 o3 W
28.6| 286 4.

| .

174 LV, 174
Site :03CH20-HY Site 1 03CH20-HY
Condition : QP 3m LF_55606_231020_200 HORTIZONTAL Condition QP 3m LF_55606_231020_200 VERTICAL

QP/
Peak

TEL: 886-3-327-0868 Page Number : D63 of D63
FAX: 886-3-327-0855



samonias. FCC RADIO TEST REPORT Report No. : FR411111C

Appendix E. Duty Cycle Plots

Antenna Band Cyl?:lIJeE{O/o) T(us) 1/T(kHz) VBW Setting
6+7 802.11b 85.98 5520 0.18 200Hz
6+7 802.11¢g 85.57 1720 0.58 620Hz
6+7 802.11ax HE20 Full RU 85.84 4365 0.23 240Hz
6+7 802.11ax HE20 106 RU 85.81 3900 0.26 270Hz
6+7 802.11ax HE40 Full RU 85.63 1883 0.53 560Hz
6+7 802.11ax HE40 242 RU 85.50 1740 0.57 620Hz
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